

Test Report

No. F690101/LF-CTSAYSA22-06874

Issued Date: 2022. 05. 04 Page 1 of 3

MINSEO COATING FLEX CO., LTD.

382, Jeongmun-ro, Wollong-myeon Paju-si, Gyeonggi-do Korea

The following sample(s) was/were submitted and identified by/on behalf of the client as:-

SGS File No. : AYSA22-06874

Sample Description : ONE SAMPLE OF REFLECT HEAT TRANSFER VINYL

Color : N/A

Style no./Item no. : RF SERIES

Order No. : N/A
Country of Origin : N/A

Country of Destination : N/A

Proposed care Instruction

CQP-7081-F

USING WASHING MACHINE (WATER TEMPERATURE 40 °C, USING DETERGENT WITHOUT SOFTENER) DO NOT IRONING, DO NOT DRY CLEANING, SHADE LINE

DRY

Received Date : 2022. 04. 25

Test Period : 2022. 04. 25 to 2022. 05. 04

Purpose of Test Report : For Self Reference.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Report Comments : The results shown in this test report refer only to the sample(s) tested unless otherwise

stated

This test report is not related to Korea Laboratory Accreditation Scheme.

Result summary : Selected test(s) as requested by client

SGS Korea Co., Ltd.

Daesung Lee / Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-conditions/terms-and-conditions/terms-endocuments, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms-and-conditions/terms-e-document.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s).

SGS Korea Co., Ltd.



Test Report

No. F690101/LF-CTSAYSA22-06874

Page 2 of 3

Issued Date: 2022, 05, 04

Test Conducted

Results

Appearance after 5th Washing

Test Method: Washing Procedure: AATCC 135-2018t: Machine wash at (41 ± 3) °C with 1.8 kg dummy loading, Normal cycle, Line dry at 25 °C, Add 66.0 g of 1993 AATCC Standard Reference Detergent

- Observation on washed sample

No noticeable change was found.

The self-staining of the sample was grade 5.

The color change of the washed sample was grade 4.5.

Therefore, the general appearance of the washed sample is satisfactory.

<Note> Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good. The test was conducted by applicant's request.

Appearance after 10th Washing

Test Method: Washing Procedure: AATCC 135-2018t: Machine wash at (41 ± 3) °C with 1.8 kg dummy loading, Normal cycle, Line dry at 25 °C, Add 66.0 g of 1993 AATCC Standard Reference Detergent

- Observation on washed sample

No noticeable change was found.

The self-staining of the sample was grade 5.

The color change of the washed sample was grade 4.5.

Therefore, the general appearance of the washed sample is satisfactory.

<Note> Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

The test was conducted by applicant's request.

Appearance after 15th Washing

Test Method: Washing Procedure: AATCC 135-2018t: Machine wash at (41 ± 3) °C with 1.8 kg dummy loading, Normal cycle, Line dry at 25 °C, Add 66.0 g of 1993 AATCC Standard Reference Detergent

- Observation on washed sample

No noticeable change was found.

The self-staining of the sample was grade 5.

The color change of the washed sample was grade 4.5.

Therefore, the general appearance of the washed sample is satisfactory.

<Note> Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

The test was conducted by applicant's request.

--- Blank ---

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-conditions/terms-end-conditions-terms-

SGS Korea Co., Ltd.



No. F690101/LF-CTSAYSA22-06874

Issued Date: 2022. 05. 04 Page 3 of 3



*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-conditions/terms-endecument.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exone/are parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s). CQP-7081-F18 (0

SGS Korea Co., Ltd.